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CHINA STEEL CORPORATION
1 Chung Eang Road, Hsiao Kang Kaohsiung

81233 Taiwan
TEST CERTIFICATE Tel:886 (T) 802 1111  Fax:886 (T) 802 2511
“CHINASTEEL E-mail: t21imaeclmail. csc. com. tw
FOOB0-01 COMPANY REGISTRATION NUMBER: 30414175 022
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WE HEREEY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND

TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION
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GENERAL MANAGER, METALLURGICAL DEPARTMENT




